Fiat AllisHd16 Independent Hydraulic Crawler Tractor
Full download: http://manual place.com/download/fiat-allis-hd16-independent-hydraulic-crawler-tractor/

Parts

Catalog

for
INDEPENDENT
HYDRAULIC
SYSTEMS

HD-16
CRAWLER TRACTOR
T S A

ALLIS-CHALMERS

CONSTRUCTION MACHINERY DIVISION
SPRINGFIELD, ILLINOIS 62705

R P FORM 0650367-6 (6-67)
e n M 0 et A, Ty Odegan A
L x T IW. Q@«"L
- 1 e
Thisisthe cut pages sample. Download all 93 page(s) at: M anualPlace.com



http://manualplace.com/product/fiat-allis-hd16-independent-hydraulic-crawler-tractor/

SECOND PRINTING (11-69)

Identical to FIRST PRINTING, with the exception
of the inclusion of the following revised pages
which were given prior release as supplementary
information on the dates indicated:

PAGE DATED
23 Revised March 1968
26 Revised August 1968
40 Revised April 1969
41 Revised April 1969
42 Revised April 1969
43 Revised April 1969
60 Revised April 1969
61 Revised April 1969
63 Revised April 1969
64 Revised April 1969
65 Revised April 1969
66 Revised April 1969




IMPORTANT

All parts listed herein, which have no specific usage indicated, are applicable to all models.
Those parts which are used only on specific models are so indicated.

The terms ''right" and "left'' used throughout this parts list are determined by facingthe direc-
tion of forward travel.

Attaching parts such as bolts, nuts, rivets, screws, washers, etc.,

are indented immediately
following the parts which they attach.

INSTRUCTIONS FOR ORDERING PARTS

ALWAYS GIVE THE UNIT SERIAL NUMBER.
To obtain parts promptly, give part name and part number.

Give post office address, town, county and state where parts are to be shipped. Also specify
whether material is to be shipped by freight, express or parcel post.

Order parts from the dealer covering the local territory.

Confirm all telephone or telegraph orders in writing.

Parts for standard motor accessories such as generators and starting motors should be ordered
from authorized Service Stations maintained by manufacturers of these units throughout the country.

No credit will be allowed on parts unless they are returned to the dealer from whom they were
purchased; from there they will be returned, at the customexr's expense,

to the factory for in-
spection.

Unless claims for shortages or errors are made immediately upon receipt of goods, they will not
be considered.

When broken goods are received, a full description of the damage should be made by the carrier

agent on the freight bill. If this description is insisted upon, full damage can always be collected
from the transportation company.

No responsibility is assumed for delay or damage to merchandise while in transit. Our respon-
sibility ceases upon delivery of shipment to the transportation company from whom a receipt is
received showing that shipment was in good condition when delivered to them; therefore, claims
(if any) should be filed with the transportation company and not with Allis-Chalme TS,

The right is reservedto change the construction or material of any parts where it seems desirable
to do so, without incurring the obligation of installing such changes on units already delivered.




©

I3V
ey

o
~

]
B
§

H
[
i

<

S e L Yy
00T LD

<3

o

ALPHABETICAL INDEX

DOZER

Control Unit Assembly ==--- -~~~ == 57
Front Valve and Controls

16BD,GD - - - mm e mmm e mm = 31,33

JO6GE wmmmmm = = o m e 33

16HS,HA,CS = » = = = == = = = = 33,37,41
Hose Parts = - - == == mm == == = mmm o= 4
Numerical Index = - - === == m o= === 86
Pump Assembly -« = == == == 19,20,23
Pump and Drive

16BD,GD,GE = =~ o - o m o mm = 18

16HS,HA,CS = m v o mmmm e mm v = = 9,13
Pump and Tank

16BD,GD,CGEwr = - = e e m e m m 6,9

16HA ,HS,CS - m v m = m o s m = = = 9,13
Rear Control Valve - ~-=-=----=---»-== 75
Universal Joint - =-- -~~~ ~ 18 and 24 thru 27
Valve Assembly

16BD,GD -~ == s v - - - mm o - m = 55,59

I6GE wmmm e mmm mmm e m o 59

16HS, HA,CS m e e mmm mm e m e m = 59,60

Triple memmmmm e m e mmm o 62,64
Valve Control (Triple) ==« = wmmwm- 45,49

NOTE: This catalog does not include p

we 0

RN,

RIPPERS, ETC.

Control Valve and Tank

------------- 29
Diverter Valve Control = ~ - =« ~ = =« = = = 77,79
Diverter Valve and Piping

16BD,GD,GE- - - s m e m m o 67,71

16HS, HA- - v m e m e v o e m m e = 71
Hose ParfsS = === m =~ == = = = = = = = = = = = = = 4
Numerical Index~ - - - = = = = = = = = = = = = = = 86
Pump Assembly - = = = =« - mm = mm - m - — - 22
Rear Control Valve- - ~ = = = = = = = = = = = = = 75
Rear-Mounted Pump and Piping - -~ -~~~ 16
Rear Piping- ==~ -= ===« -~ 81,82,83,85
Valve Assembly

Rear mounted - = == === === = ===~~~ 52

Triple ==~ - = o v oo mo e 62,64
Valve Control (triple) - - - - ===~ -~~~ 45, 49

arts data for cylinders or cylinder piping.
See parts catalogs covering dozer, ripper,

winch or scraper for this information.



LLTL19 9860726 e 786076 626026 | O ¥86026 626026 v/1-%¢ | 286026
0€SH 19 7L6026 D 696026 126026 D 696026 L26026 |.,2/1-88 | $6L026
825¥19 7L6026 e 696026 L2606 D 696026 L76026 Z/1-%% | ¥6L026
§L6Z19 2L6026 D 696026 L76076 o) 696026 176026 Z/1-0% | $6L026
€L6026 i T Ei FOETZ6 S€6076 SZ1| §6L076 | SP1G€9
€L6076 s ﬁwﬁw@ d ¥0€T26 S€6076 GZ1| 96,076 YP19€9
€L6076 ks 715959 8 0L6026 826026 | 7/1-€% | G6L026 | ¥L¥9279
€L6026 | I 115959 O | 0L6076 826026 | 7/1-¢y | S6L026 | €.¥929
€L6026 o) 06026 826076 d y0E126 S€6026 ¥/1-91 | G6L026 | €95529
‘oN 118 | wirg| ‘oN 1req ad4Ay, A1uo 1EMD0S [2dAL Lyuo LAMD0S
Am,w%mﬂmomv X ATIJIN | Sutphyour ATIJIN | Burpnpour (sououn) |(r10x 152) mao%zommv
TILL ADNVTA (spus y109) (pue z4) (pue 14) HIODNIT | ISOH K TIWASSYV]
CAEINTED ATIJIN IAID0S ATIJIN ATJJIN ISOH | 1Ind HSOH

*DPO3BOIPUL BIBP WIOIY PIOTF 9Yj UL Pa3ONIIsuod aq Lew ing £103

-5®] WOI] STqeIIRAR 10U ST A[qUUasSs® 250y ‘Poisi] s Ioqunu A[quIass®e OU aI1aym {sjusuodurod 2[qesn
-21 y1im Afquiasse asoy juswieoe[del 2]qe[lRA® $91BIIPUT UUWINTOD PUBY }J3] UT UMOYS ISqUWUINU AJqUIBSSy
‘(a1qesn-a1 jou sBunity) osoy adhi-pedwrio syqesBueysrajut Jo A11IUIPT I0] TWINTOD puey 3YSII 03 1953 :3LON

SLEYvVvd FSOH

€8¢1L-1

L

N —
\ .
N

4 3dAL 3 ddAL
QY3eHL 3did 3uvs 3N Ammﬁu_ ITvYIN3S
O ddAL g JdAL
S37ddIN

3ISOH 13D0S




s o

e

i

o
ot

§98799 €L6026 r yG2826 A 162¢26 £66076 y/1-2¢ G6LQ0Z6
$849049 €L6076 D 0L6076 76076 dq $0€126 G¢6076 P/e-1F G6L026
¥LG6059 €L6076 d F0¢126 G£6076 v 1£8226 S¥6026 y/e-L1 G6L076
€L49049 £L60726 qd F0€126 56026 v 1€87226 SF6026 91 G6L076
LI9YST 9 2L60726 1 G69179 D 696026 L260726 14 76L076
760819 9860726 D 736076 626076 D 86076 6260726 ¥/1-19 2860276
$L0819 6950726 0] L§LZ26 ¥¥8026 D LELZZ6 $¥8026 F/I=LCT 72€L026
[ . o &%
o M vl <
o &

= s

W

i f



]o

PERRREL 20200200150

—
it €6 T LTS
4,

b

.’//

G S
22,

T-14105

PUMP AND TANKS

USAGE: Model 16BD, GD dozers prior to serial No. 798; also Model 16GE dozers prior to
approx. serial No. 467, Front-mounted.

ITEM PART NO. QTY. DESCRIPTION

1 609534 1 TANK, oil, top section
911978 4 CAPSCREW, 1/2"NF x 1-1/2"
904208 4 LOCKWASHER, 1/2"
2 035249 1 GASKET, oil level dipstick
3 609169 1 DIPSTICK, oil level
4 606929 1 BREATHER, top tank
(Continued)

6

o N
6664608



ITEM PART NO,

5

W~

10

11

12
13
14

15

16
17
18

19

20
21

22

609542
910319
911978
904208
900818
911043
901653

609541
910319
911978
904208
900818
911043

609176
921913

609517
912273
903639
904208
911028
619801
609172
903629
904206
609177

606162

609256
907859
912273
912607

912277

619801
619823

609278
912607

912277
609264
921915

609245
912725

QTY.

— i O ON W W

[AS IR AT SR O w OOy W

et

12
12

N N p—t

N

PUMP AND TANKS (Continued)
DESCRIPTION

TANK, oil, right side
CAPSCREW, 1/2"NF x 1"
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"
WASHER, plain, U. S, std., 1/2"
NUT, 1/2"NF
PLUG, pipe, 3/8"NPT

TANK, oil, left side
CAPSCREW, 1/2"NF x 1"
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"
WASHER, plain, U.S. std., 1/2"
NUT, 1/2"NF

HOSE, tank connecting
CLAMP, hose, 1-13/16" to 2-3/4" diam,

PIPE, valve to tanks
CAPSCREW, hex-socket-hd,, 7/16"NC x 1"
CAPSCREW, 1/2'"NC x 1-1/2"
LOCKWASHER, 1/2"
NUT, 1/2'"NC

RING, sealing, valve to tank pipe (1-7/8'" O, D.)

COVER, tank filter
CAPSCREW, 3/8"NC x 3/4"
LOCKWASHER, 3/8"

GASKET, f{ilter cover

FILTER, oil tank

VALVE ASSEMBLY (See FRONT VALVE AND CONTROLS)

PIPE, pump to valve
PILUG,pipe, hex-socket-hd., 1/4"NPT
CAPSCREW, hex-socket-hd., 7/16"NC x 1"

CAPSCREW, hex-socket-hd., 1/2"'"NF x 1-1/4" (For PUMP
607931)

CAPSCREW, hex-socket-hd., 1/2'"NC x 1-1/4" (For PUMP
619770)

RING, sealing, pressure pipe (1-7/8" O.D.)

PUMP ASSEMBLY (See PUMP AND DRIVE on page 18)
RING, sealing, pump inlet elbow (2-1/2" O.D.)
ELBOW, pump inlet

CAPSCREW, hex-socket-hd., 1/2"'NF x 1-1/4" (For PUMP
607931)

CAPSCREW, hex-socket-hd., 1/2"NC x 1-1/4" (For PUMP
619770)

HOSE, pump inlet elbow
CLAMP, hose, 2-13/16" to 3-3/4" diam.

PIPE, tanks to pump
PLUG, pipe, 1/2"NPT




Fiat AllisHd16 Independent Hydraulic Crawler Tractor
Full download: http://manual place.com/download/fiat-allis-hd16-independent-hydraulic-crawler-tractor/

G“‘* S 9@ o 36
i}l I - LL%
32— 0
T . —EARLY UNITS—
aea==T L ./
T :

OIL FILTER DETAILS

i
|

f— CRANKSHAF T PULLEY

i

PUMP AND TANK (See Usage) T-15213

8

Thisisthe cut pages sample. Download all 93 page(s) at: M anualPlace.com



http://manualplace.com/product/fiat-allis-hd16-independent-hydraulic-crawler-tractor/

